
Assembly Instructions

(W x D x H) 2.12m x 1.45m x 2.1m

PLEASE KEEP THESE INSTRUCTIONS

1





 Assembly Instructions

Stirling Arbour Pack List
Part Code Item Description Quantity

38403 A Post Brace 2
38404 B Base Panel 1
38405 C Post Bottom 4
38406 D Seat 2
38407 E Seat Leg 4
38408 F Seat Brace 4
38409 G1 Post Top A 2
40140 G2 Post Top B 2
38410 H Seat Back 2
38411 J Trellis 2
38412 K1 Roof Brace Left 2
38432 K2 Roof Brace Right 2
38413 L Horizontal Roof Brace 2
38414 M Large Roof Panel 2
38415 N Small Roof Panel 2
38416 P Roof Cap 1
38417 Q Fascia Board 4
38418 R Finial 2
38419 S Table Leg 2
38420 T Table Top 1
38421 U Table Brace 1
38422 V Table Cross Brace 2

38423 W Roof Cross Brace 4
38424 X Roof Side Cap 2
38425 Y Roof End Board 2
39543 Z Under Seat Brace 4

Requires 2 Person assembly 
Tools required: Spanner & Socket set, Corded / Cordless Drill, Pozi-drive Bit / Screwdriver, 

3mm Drill Bit required in order for you to drill all screw holes before construction.

We advise the product is situated on firm level ground.

Please take a few moments to check all pack contents listed

This product is made from pressure-treated timber. It should not be painted 
or coated with any other treatment until at least 6 months after purchase





 Assembly Instructions

5



1

3

2
1 M8 x 120mm Bolt x8

5 M8 Washer x8

7 Spring Washer x8

6 Nut x8

3 M8 x 90mm Bolt x4

5 M8 Washer x4

7 Spring Washer x4

6 Nut x4

1

3

5

5

6

6

7

7

Nuts & Bolts: To allow ease of build, only tighten nuts & bolts by hand until the product is  
assembled. Once assembly is complete then tighten further with Spanner or Socket Set.

6















18

19

9 60mm Screw x4

10 35mm Screw x8

Screw through the inside of the trellis frames (J) into posts (G1 & G2).

13





22

23

24

2

5

6

7

2 M8 x 100mm Bolt x4

5 M8 Washer x4

7 Spring Washer x4

6 Nut x4

8 90mm Screw x4

9 60mm Screw x4

30
0m

m

15






